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1. B3R Sample Description

E Y S MRSV Rt RS X30
Sample Name Li-Polymer Battery Model Name
MR8 = BRINTH 25 T3k A R 2 =]
Testing Laboratory Attestation of Global Compliance (Shenzhen) Co., Ltd.
Sl BRONTH = 22 ARG AT AP 4 X R R F= Tkl 55 19 B3 —. — 2
W btk A . . . . .
Testing Address 1, 2/F, Building 1.9, ..Junfeng Industrial Park, Chongglng Road, Heping Community, Fuhai
Street, Bao'an District, Shenzhen, Guangdong, China.
TR RN T JE AR i B 5 A PR~ 7]
Applicant Shenzhen Huafurui Technology Co., Ltd.
TR R L Xk U5 A T B AL ORIE SRS B i A e 3R (R0 4 S A1) 14 7%
ZHLH 1404, 14035

Applicant Address

Unit 1401 &1402, 14/F, Jin qi zhi gu mansion (No. 4 building of Chong wen Garden),
Crossing of the Liu xian street and Tang ling road, Tao yuan street, Nan shan district,
Shenzhen. Guangdong province. China

SRt YA H Ll R B LA R A
Manufacturer Zhongshan Tianmao Battery Co., Ltd.
vl el o1y 154 T R T2 208 5
Address No. 208, Qianjin 1st Road, Xingianjin Village, Tanzhou Town, Zhongshan City
FL O A P B Hh Ll R B L AT PR A ]
Manufacturer Of Cell | Zhongshan Tianmao Battery Co., Ltd.
i ~
Use
Hth 25 7Y A 78 H R L R T7 50 1s1P
Battery Type Rechargeable Single Cell Battery Composing Mode
Bk R WUE B
Nominal Voltage 3.85V Rated Capacity 2%
FLES AR plin NIRIN
Watt-hour Jo-17Wh Form Almost Cuboid
7 EFRE & Limited 4.4V AL 3V
Charge Voltage ' Cut-off Voltage
; KR4 78 L LA
70 HL FLL 2100mA Max. Continuous 4200mA
Charge Current
Charge Current
O RF SR R -
Max. Continuous 4200mA ek i 20mA
3 End Charge Current
Discharge Current
s P
Cell Model o02PP Cell Rated Capacity 4200malt
FEUB I ] SE PRI )
Client Date S < Ul Completing Date 2020-06-09

Attestation of Global Compliance(Shenzhen)Co.,Ltd.
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2. WiAtrvE Standard

(A B DG T e i g W P —i IR Abs #EF- M) (ST/SG/AC.10/11/Rev.6/Amend.1)
<United Nations Recommendations on the Transport of Dangerous Goods: Manual of Tests and Criteria>

(Sixth revised edition Amend 1)

3. MRTH k4 it Test ltem And Conclusion

\TI N X é' =
MATH tem S:ﬂ;ﬁlinﬁlaﬁm@er #5i> Conclusion
r AL, Altitude simulation i) Pass
IR Thermal test i) Pass
21~725
?}EZJJ Vibration X1~X5 @ﬁ Pass
i Shock i#it Pass
4M K% External Short Circuit i) Pass
F £ Crush )Z(2~)Z(112 it Pass
L £ 75 Hi Overcharge 51111 -f(11‘:1 it Pass
s i . Forced discharge )2(1:")2(2: 3] Pass

A FE A (A E ST AR Wi @ i B —R S Abr i Tt ) (ST/SG/AC.10/11/Rev.6/Amend.1), 38.3 &

The submitted samples were complied with <United Nations Recommendations on the Transport of
Dangerous Goods: Manual of Tests and Criteria>(Sixth revised edition Amend 1), sub-section 38.3.

%5517 10 5% Report Revise Record:

A (LEY€ BRHM ARt #E
Report Version Revise Time Issued Date Valid Version Notes
7 Ve 4T
V1.0 / 2020-06-09 ke EURAT
Valid Initial release
EXSIN 1 #HIZA 127 St A ’k
Tested by -j-__ @ Reviewed by ,i ‘1‘ Approved by ‘;67

Attestation of Global Compliance(Shenzhen)Co.,Ltd.
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FE R #53R & 3% 9 Description of the sample

Z1~Z5 SRS B 78 O A YT 5 T RS Y HL 5

M=z14 Battery in full charge state during the first charge-discharge cycle;
X1-X5 55265 B 78 i AR AU 4 R e 4 T HEUIRAS 1) e it

X11~X14

Battery in full charge state during the 25th charge-discharge cycle;
SN 7 R TSR B T 5 4 78 FEIR S LS B R THE 50 % Y FLAES

26~Z10
The first charge and discharge cycle 50% of the battery cell with rated capacity state;
2558 78 HLTBCR A ] 5 4 T RUOIR S HL AR A B BT 50 % 1 RS

X6-X10 The 25th cycle of charging and discharging 50% of the battery cell in rated capacity
state;
A 1 NTR & N [jj: ,H: puS. N 3 ‘,j\S % "ﬁ’::

ey 55 NAS 78 U 1 58 A TEOR AR AS 1 HL R
Cells at first cycle in fully discharged states;
2558 78 HETBCR A B 4 R e 4 TR R A Y RS

X15~X24

Cells after 25 cycles ending in fully discharge states.
AT REIALER 1 L H) 5 Test case verdicts:
— ZERANE A i Test case does not apply to the test object N/A(Not applicable)
—iRIG &5 R AT A EKR Test item does meet the requirement P(ass)

—IRIEE RAFF A ZR Test item does not meet the requirement  F(ail)

Attestation of Global Compliance(Shenzhen)Co.,Ltd.
Tel: +86-7552523 4088 E-mail: agc@agc-cert.com Web: http://cn.agc-cert.com/
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4. #£5E ) Sample Photos

T
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THE 448 SBIPPN

3.88v S81008
TYSZOC2EGYP

SO SR 757 AT FR FRAE i £ 53

Authenticate the photo on original report only
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5. MK HIE Test Method And Verdict

45445 Report No.: AGC01085200302UA01

7032070

#H PR WigR | K
Clause Requirements Result er; Ic
38341 | W1 %Eﬁw . _ RE P
Test 1: Altitude simulation See Table 1
TG FEL RN Y AH N R ) AN KT 11.6kpa MRS fE 2015 C Ik F | Tigls, otk P
NIEAEAD T 64N o TCRRAK,
Test cells and batteries shall be stored at a pressure of 11.6kPa or PRI E i
less for at least six hour at ambient temperature (20+5C) Ke
RN ARIBALES . T B, EREAERK, I | [0 eaa0s
/R o T LR R 05 T F B LR AN T AR AT — R0 | gisassemble.
RIS I90% . A ok T B R ANd I T 58 AR IR S 98 R AT R | no rupture and
H. no fire.
Cells and batteries meet this requirement if there is no leakage, no
venting, no disassemble, no rupture and no fire and if the open circuit
voltage of each test cell or battery after testing is not less than 90% of
its voltage immediately prior to this procedure. The requirement
relating to voltage is not applicable to test cells and batteries at fully
discharged states.
Wik 2: FEERR M3 2
38342 Test 2: Thermal test See Table 2 y
AL FE AT Bt A e AR R IR R B 56 T 72 C 2 C I & M AEi 6/ | Bgls, Lok P
i, B TR IR IIRE 5 T-40 C+2 C M FAAME D6/ . AR | R, A,
SR U6 R 22 T P KB (8] 1B B 930404t o IR EE A HEAT, JEse10 | BB
W, K TR I A L L E R BHRE (20C+5°C) Figig4/h | Ko
fif o K R Lt 2, R R T M R R R e ) & b 12/ | No leakage,
i, no venting, no
disassemble,

Test cells and batteries are to be stored for at least six hours at a
test temperature equal to 72+2°C, followed by storage for at least six
hours at a test temperature equal to —-40+2°C. The maximum time
interval between test temperature extremes is 30 minutes. This
procedure is to be repeated until 10 total cycles are complete, after
which all test cells and batteries are to be stored for 24 hours at
ambient temperature (20 £ 5°C). For large cells and batteries the
duration of exposure to the test temperature extremes should be at
least 12 hours.

PR A AT A TCE R OHER. R, BRIk K, FFEH
BN FEh B R T 2H AR TG S T % AN /N T AR AT X — e A
B [190% . A7 % FEUA IR 2SR ANIE FH T 58 4 10 PR 8 1 06 L Vb A Pl vl
AH.

Cells and batteries meet this requirement if there is no leakage, no
venting, no disassemble, no rupture and no fire and if the open circuit
voltage of each test cell or battery after testing is not less than 90% of
its voltage immediately prior to this procedure. The requirement
relating to voltage is not applicable to test cells and batteries at fully

no rupture and
no fire.

Attestation of Global Compliance(Shenzhen)Co.,Ltd.
Tel: +86-7552523 4088 E-mail: agc@agc-cert.com
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% FREER WigR | T
Clause Requirements Result t
discharged states.
Wik3: #;}3h W% 3
PSS Test 3: Vibration See Table 3 A
RV AT 2 K TIREINLF &, EASIE LAY, JEReEmm | KEls, Lk P
SEMEARIREN . IRBNBR ETRWTE, WEEIHRLE 7 #R22 80 200 HfE | X, TMEE,
21, FEB 7, BN A5 0. X RS RS A EAE | BRI
P L 222 T 57 (KA — 7 [ B AT 12 9K, BIE9I 3R, H | Ko
— NS 77 17 6 25 5 S T T L No leakage,
Cells and batteries are firmly secured to the platform of the vibration ng ypang, no
disassemble,

machine without distorting the cells in such a manner as to faithfully
transmit the vibration. The vibration shall be a sinusoidal waveform
with a logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz
traversed in 15 minutes. This cycle shall be repeated 12 times for a
total of 3 hours for each of three mutually perpendicular mounting
positions of the cell. One of the directions of vibration must be
perpendicular to the terminal face.

PEXT B AR, WE R EA 2 12 oo s b AT bzl (Rl
ANRLRIBAL) , A 12 T SRR IRl CRAEL Rt H A
[] o

The logarithmic frequency sweep shall differ for cells and batteries
with a gross mass of not more than 12 kg (cells and small batteries),
and for batteries with a gross mass of more than 12 kg (large
batteries).

XFERIBAI NS B . AN 7 R 25T AR, CREF 1gn OB INIR R, H 2
BEIEF) 18 Bk RERIRIEIRIFAE 0.8 22Kk Cafmts 1.6 ZK) , Jf
B4 AT BRI Sk B 8 BRERZIN 50 #6238 o Kk
TRFFAE 8gn E RGN 200 2% -

For cells and small batteries: from 7 Hz a peak acceleration of 1g»
is maintained until 18 Hz is reached. The amplitude is then maintained
at 0.8 mm (1.6 mm total excursion) and the frequency increased until a
peak acceleration of 8g, occurs (approximately 50 Hz). A peak

acceleration of 8g, is then maintained until the frequency is increased
to 200 Hz.

XPRBUE A : AN 7 BR2ETTAG, ORIF 1gn BRI, ELRER
SRE 18 FhiL. SRISHIRIBIELE 0.8 2% Gl 1.6 226 , FHRn
B E B B K INIR LIS B 2gn (BFLIR 25 Hf2k) o W s KD FE IR KR
£ 2gn ELRIZ K N E) 200 2% .

For large batteries: from 7 Hz to a peak acceleration of 1g, is
maintained until 18 Hz is reached. The amplitude is then maintained at
0.8 mm (1.6 mm total excursion) and the frequency increased until a
peak acceleration of 2gn occurs (approximately 25 Hz). A peak

acceleration of 2g, is then maintained until the frequency is increased
to 200 Hz.

FOR A AT i 4L e PR S B . EHF R TERAR. o

no rupture and
no fire.

Attestation of Global Compliance(Shenzhen)Co.,Ltd.
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i FRRER wetgg | JUE
. Verdic
Clause Requirements Result t
FTEHE K, FEH AR RIS H b B L 2H 7E 58 = A2 B e 3607 7 B Iike
J5 SRS BT % B AN/ TAEREAT IX — IR BT L ) 90% . A KL L
PR SRANTE FH T 56 4 T8 FER S 1 1k 6 Fi Yt AT VB A
Cells and batteries meet this requirement if there is no leakage, no
venting, no disassemble, no rupture and no fire and if the open circuit
voltage of each test cell or battery after testing is not less than 90% of
its voltage immediately prior to this procedure. The requirement
relating to voltage is not applicable to test cells and batteries at fully
discharged states.
Wika: it W 4
344 P
283 Test 4: Shock See Table 4
TG FELVB A H v 2H ) IR A S SR R AR IS R B b, SO SEE N | BB, P
56 L VU 2H PR BT AT 22 4 T o TohRAE,
Test cells and batteries shall be secured to the testing machine by PRI E P
means of a rigid mount which will support all mounting surfaces of Ko
each test battery. No leakage,
A HL Y 75 2 52 B RN 3 52 150 g A K i R S8 I [R) @ 22 40 1) 2 TE 5L % g”mm%m
isassemble,

Mo B0 ORI R R 22 52 B RN JE 50 g M1 bk h 5 2L I [] 11 2240 1) 2
1EsZ .

Each cell shall be subjected to a half-sine shock of peak
acceleration of 150g, and pulse duration of 6 milliseconds.
Alternatively, large cells may be subjected to a half-sine shock of peak
acceleration of 509, and pulse duration of 11 milliseconds.

AR R 2SR s P b 2L 1 5 T 52 B DA P ) o IE S e i o
X /IR e s 2 R P R I TR S G2 AR, X TR R R v 2 R kR 5
TR Z 0, A 2O T 508 2 i fe /MR I 2

Fa it T/ NI A T Jik R R 1)
Battery Minimum peak acceleration Pulse duration
150gn BLA G R IR ME
) 150gn or result of formula
/NTY FR 6= fp
Small Acceleration (gn) 100850 ;ns/
. cceleration (gn)= S
batteries mass
whichever is smaller
50gn B G R P EVIME
) 50gn or result of formula
R F =
1120
Large , _|( 3000 11
batteries Acceleration (gn)= . ms
mass
whichever is smaller
* iR EA T it 5 Mass is expressed in kilograms.

Each battery shall be subjected to a half-sine shock of peak
acceleration depending on the mass of the battery. The pulse duration

no rupture and
no fire.

Attestation of Global Compliance(Shenzhen)Co.,Ltd.
Tel: +86-7552523 4088 E-mail: agc@agc-cert.com
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B

Clause

PRAEELR

Requirements

WiRE R
Result

HE
Verdic

shall be 6 milliseconds for small batteries and 11 milliseconds for large
batteries. The formulas below are provided to calculate the appropriate
minimum peak accelerations.

A H b B P Y 2 R AE = HORH R IR 22 5 ALK IE T [ 252 =ik
7, BEERITMAEZ =k, SHLEZ18kmhd.

Each cell or battery is subjected to three shocks in the positive
direction followed by three shocks in the negative direction of each of

three mutually perpendicular mounting positions of the cell for a total of
18 shocks.

FORHMAM BTSN LR, AR, oMk X, 7 H
A 150 A v R s 2 AE G S ) T F AN /N T AR HEAT IX — 6 i
R I90% . A 5k R T SR ANE T 58 4 TR IR S 0 120562 R vt AT R it
Ho

Cells and batteries meet this requirement if there is no leakage, no
venting, no disassemble, no rupture and no fire and if the open circuit
voltage of each test cell or battery after testing is not less than 90% of
its voltage immediately prior to this procedure. The requirement
relating to voltage is not applicable to test cells and batteries at fully
discharged states.

38.3.4.5

WK 5: HPERE
Test 5: External Short Circuit

%5
See Table 5

A D P P v R L 2 S A — B ), DU R AR R TR IR F 1 5
RO 1) 57+4°C HIIREE o« AN [a) B T B il B rE I AH (0 DK N o, I
REBEATPEASAIIE o AnRX M PP R AN FTAT I, X T/ R it R N e
M 2D AE 5T+4°C IS T A6 /N, 33 KA At AR A s 2 58
/DAE BTAC IIIREE AP 12 /N o SR )5 HI R it 4L 7E 5744 C IR R
N2 — AN BEAE /N T 0.1 BRUR ) H s S5

The cell or battery to be tested shall be shall be heated for a period
of time necessary to reach a homogeneous stabilized temperature of
57+4°C, measured on the external case. This period of time depends
on the size and design of the cell or battery and should be assessed
and documented. If this assessment is not feasible, the exposure time
shall be at least 6 hours for small cells and small batteries, and 12
hours for large cells and large batteries. Then the cell or battery at
57+4°C shall be subjected to one short circuit condition with a total
external resistance of less than 0.1 ohm.

X — 0 25 N AE PR B P VB ZEL PR A1 SR FE [0 3] 5744 °C 5 4% 22 5 %
1N, BT RS B A AP SRR R B T R IR R TR, TR R
FHR T ME . BLEEANYS A0 AR 2 /D AE IR IR B T AT
This short circuit condition is continued for at least one hour after the
cell or battery external case temperature has returned to 57 + 4 °C, or
in the case of the large batteries, has decreased by half of the
maximum temperature increase observed during the test and remains
below that value.The short circuit and cooling down phases shall be

T, Tk
o TRE,
PR E I W
Ko

No leakage,
no venting, no
disassemble,
no rupture and
no fire.

Attestation of Global Compliance(Shenzhen)Co.,Ltd.
Tel: +86-7552523 4088 E-mail: agc@agc-cert.com

Web: http://cn.agc-cert.com/




AGC

45445 Report No.: AGC01085200302UA01

511 51 #£ 20 11

w4 RER wiag | JE
. Verdic
Clause Requirements Result t
conducted at least at ambient temperature.
PSR H AT 2 A IR E AT 170°C,  Jf B AR RIS IS 2 f e
Ja 6 /NN TGRAR, o, Tok K.
Cells and batteries meet this requirement if their external
temperature does not exceed 170°C and there is no disassemble, no
rupture and no fire within six hours of this test.
MR 62 x |
sgaag | W6 HHE W% 6 o
Test 6: Impact / Crush See Table 6
By CGEHTEARTET 18 Z KR it N/A N/A

Impact (applicable to cylindrical cells not less than 18mm in
diameter)

U FLH BT A A ARG BRI L, — AR 316 BUAEEANEE
MOS0, W EAR 15.8 K401 =K, KER/D 6 1K, 5
R RS, I FH 2K #FH . B—H 9.1 T58+0.1 T 5 [ EH AR
612.5 JE K Ak kv BN MR 2 AL, A — AN LT BEHE Y
Xof VA B R g /) ) L B A . E A B TE T
G 5K SCHE R R 90 [EE T .

The test sample cell or component cell is to be placed on a flat
smooth surface. A 15.8mmz=0.1mm diameter, at least 6cm long, or the
longest dimension of the cell, whichever is greater, Type 316 stainless
steel bar is to be placed across the centre of the sample. A 9.1 kg +
0.1kg mass is to be dropped from a height of 61 £ 2.5 cm at the
intersection of the bar and sample in a controlled manner using a near
friction less, vertical sliding track or channel with minimal drag on the
falling mass. The vertical track or channel used to guide the falling
mass shall be oriented 90 degrees from the horizontal supporting
surface.

P ke, PN 5B R AT I S RTSHE A O K B AR
15.8+0.1 Z A IR N EE . f— AL — K.

The test samples is to be impacted with its longitudinal axis parallel
to the flat surface and perpendicular to the longitudinal axis of the
15.8mm=0.1mm diameter curved surface lying across the centre of the
test samples. Each sample is to be subjected to only a single impact.

BRIt AT R AP iR FE AR S 170°C,  FF HAE I I A% Al
J& 6 /NN N TCRRA, ToiEK .

Cells and component cells meet this requirement if their external
temperature does not exceed 170°C and there is no disassemble and
no fire during the test and within six hours after this test.

‘ Attestation of Global Compliance(Shenzhen)Co.,Ltd.
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PRAEELR

Requirements
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Result

HE
Verdic

BE GEAHTHEAEE., 25, wif/am b ER /N T 18 2K H
FETE Hit )

Crush (applicable to prismatic, pouch, coin/button cells and
cylindrical cells less than 18mm in diameter)

W BB IO F R PR AN T T 5% 1, BF R ) BB MR, #2586
— AN BT B R N BIEKES . B RRRSRIEAT, EBIHILLLT

(a) Hhn /) ik 213 T4-20.78 T4
(b) HE A T PEER A 10024K; B
(c) ML AR TR Ik SR 4R )5 2 9 50% 2 LA E .

A cell or component cell is to be crushed between two flat surfaces.
The crushing is to be gradual with a speed of approximately 1.5cm/s at
the first point of contact. The crushing is to be continued until the first
of the three options below is reached.

(a) The applied force reaches 13kN+0.78kN;

(b) The voltage of the cell drops by at least 100mV; or

(c) The cell is deformed by 50% or more of its original thickness.

— HIEB|E KL S, HIE FRF 100 2 ReE L, s h A 2 ik
JRJE 1) 50%, BRI ATfRER 77 .

Once the maximum pressure has been obtained, the voltage drops

by 100mV or more, or the cell is deformed by at least 50% of its
original thickness, the pressure shall be released.

AT T Bl R 2 F b R N g 5 ) — [Tt s o 011/ T T R T 2 MG F
IR o [ T H v S 5 0 A 8 ) 77 T e s

A prismatic or pouch cell shall be crushed by applying the force to
the widest side. A button/coin cell shall be crushed by applying the
force on its flat surfaces. For cylindrical cells, the crush force shall be
applied perpendicular to the longitudinal axis.

BN BURE F I TR I R — IR B e AR K S % 6 /)
o a6 A FH 2 BT A A A 156 1 F s B e A FELV B R AT

Each test cell or component cell is to be subjected to one crush
only. The test Samples shall be observed for a further 6 h. The test
shall be conducted using test cells or component cells that have not
previously been subjected to other tests.

BRI A E I A SR IR AN I 170°C, I BRI R o RS
JE /NI N TC AR, oK.

Cells and component cells meet this requirement if their external
temperature does not exceed 170°C and there is no disassemble and
no fire during the test and within six hours after this test.

Tofffk, Joil
#H, LK.
No
disassemble ,
no rupture and
no fire.

38.3.4.7

WK 7: 7R

Test 7: Overcharge

R 7
See Table 7

‘ Attestation of Global Compliance(Shenzhen)Co.,Ltd.
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Requirements
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HE
Verdic

78 L FLUAD A0 0 ) 32 7 8 LA i KR 8 8 FEL LI P A o i ) e/
CENANI

(a) il s AU 7 L R AN K T8RS, 56 1 5 /)N HLTE At F
T2 5 KT8 R RIS PR A3 B2 0K 7 3 RTINS

(b) il P E AR 70 FE R KT 18 AR B, 3% 14 fe /) B A B K
FEH R 1.265 .

I NP R AT, BEAT RIS (I R R 24 /N

The charge current shall be twice the manufacturer’s recommended

maximum continuous charge current. The minimum voltage of the test
shall be as follows:

(a) When the manufacturer’s recommended charge voltage is not
more than 18V, the minimum voltage of the test shall be the lesser of
two times the maximum charge voltage of the battery or 22V.

(b) When the manufacturer’s recommended charge voltage is more
than 18V, the minimum voltage of the test shall be 1.2 times the
maximum charge voltage.

Tests are to be conducted at ambient temperature; the duration of
the test shall be 24 hours.

FR 70 B b A AE A R T ARG 5 7 RN, e K

Rechargeable batteries meet this requirement if there is no
disassemble and no fire during the test and within seven days after the
test.

T ik, Joid
Ko

No
disassemble
and no fire.

38.3.4.8

MK 8: g

Test 8: Forced discharge

L% 8
See Table 8

AN AERERE R 5 12V B RR BT omklicE, HER
PR AT B G LE S R P U A5 T )3 R 45 1 e R0 LA 2% 1 T R ) T

Each cell shall be forced discharged at ambient temperature by
connecting it in series with a 12V D.C. power supply at an initial
current equal to the maximum discharge current specified by the
manufacturer.

W 21 R/ NIV {0 P BEL By 5 B AT AR TG, THAREAS HH 45 PRI
R . PR A AT SR TSR, RO (] O NEAE T HLAUE &
R DI G IR (2R,

The specified discharge current is to be obtained by connecting
a resistive load of the appropriate size and rating in series with the
test cell. Each cell shall be forced discharged for a time interval (in
hours) equal to its rated capacity divided by the initial test current
(in ampere).

R J5 et BT R FR AR S AR A S 7 RN TCAER, il
Ko

Primary or rechargeable cells meet this requirement if there is no
disassemble and no fire during the test and within seven days after the
test.

T fik, Joid
K

No
disassemble
and no fire.

‘ Attestation of Global Compliance(Shenzhen)Co.,Ltd.
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%14 7 20 1T

%1 R LR 5

Table 1 Altitude simulation

e Jii & Mass (g) H1JE Voltage (V) ﬁn%/’?fﬁmﬁi

wn [T R T | U5 Weiher s

Samplo | | iost | ftrtst | 1058 00 | prasont| A% | toss (o) | Yot

No. test disassemble,
rupture, fire (Y/N)

Z1 54.577 54.576 0.002 4.35 4.35 0.00 N

z2 54.600 54.600 0.000 4.35 4.35 0.00 N

Z3 54.528 54.528 0.000 4.35 4.35 0.00 N

Z4 54.587 54.587 0.000 4.36 4.35 0.23 N

Z5 54.752 54.752 0.000 4.35 4.35 0.00 N

X1 54.536 54.535 0.002 4.36 4.36 0.00 N

X2 54.498 54.498 0.000 4.36 4.36 0.00 N

X3 54.763 54.763 0.000 4.35 4.35 0.00 N

X4 54.815 54.815 0.000 4.35 4.35 0.00 N

X5 54.621 54.620 0.002 4.36 4.36 0.00 N

*£2 T FE XS =)

Table 2 Thermal test

oy Jii & Mass (9) HiJE Voltage (V) ﬁﬁféﬁ/ﬁ;uﬁi’

éﬁg e Ve ;ﬁ'\;lij??ﬁ e L E\E/EI:??JE %T/ﬁilhi%lz:jiatgﬁ

Sample | test| AT | o5 () | prasast | Attt | 1058 00) | g roming

0. test disassemble,
rupture, fire (Y/N)

Z1 54.576 54.570 0.011 4.35 4.31 0.92 N

Z2 54.600 54.594 0.011 4.35 4.31 0.92 N

Z3 54.528 54.523 0.009 4.35 4.30 1.15 N

Z4 54.587 54.581 0.011 4.35 4.31 0.92 N

Z5 54.752 54.746 0.011 4.35 4.31 0.92 N

X1 54.535 54.530 0.009 4.36 4.32 0.92 N

X2 54.498 54.493 0.009 4.36 4.31 1.15 N

X3 54.763 54.757 0.011 4.35 4.30 1.15 N

X4 54.815 54.810 0.009 4.35 4.30 1.15 N

X5 54.620 54.614 0.011 4.36 4.32 0.92 N
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15T 2070

*3 =l p
Table 3 Vibration
> (7 JFi & Mass (g) HLJE Voltage (V) ﬁn%/ﬁfﬁw A
Sample Ii)ﬂﬂiiﬁﬁﬁ VS |o'\s/|:f§,) WRAT | WRE I\éggezg/% “venting,
No. re-test | After test Pre-test | After test disassemble,
rupture, fire (Y/N)
Z1 54.570 54.570 0.000 4.31 4.31 0.00 N
Z2 54.594 54.594 0.000 4.31 4.31 0.00 N
Z3 54.523 54.523 0.000 4.30 4.30 0.00 N
Z4 54.581 54.580 0.002 4.31 4.31 0.00 N
Z5 54.746 54.746 0.000 4.31 4.31 0.00 N
X1 54.530 54.530 0.000 4.32 4.31 0.23 N
X2 54.493 54.493 0.000 4.31 4.31 0.00 N
X3 54.757 54.756 0.002 4.30 4.30 0.00 N
X4 54.810 54.810 0.000 4.30 4.30 0.00 N
X5 54.614 54.614 0.000 4.32 4.31 0.23 N
Tai%blg 4 P Shock P
- Jfi & Mass (g) Hi/E Voltage (V) HIIZE Uﬂk%,
Sampl F“f)ﬂﬂiﬁﬁﬁ S5 |o'\s/|:f52) WD | R I\égﬁg/e) “venting,
e No. re-test | After test Pre-test | After test disassemble,
rupture, fire (Y/N)
Z1 54.570 54.570 0.000 4.31 4.31 0.00
Z2 54.594 54.594 0.000 4.31 4.31 0.00 N
Z3 54.523 54.522 0.002 4.30 4.30 0.00 N
Z4 54.580 54.580 0.000 4.31 4.31 0.00 N
Z5 54.746 54.746 0.000 4.31 4.30 0.23 N
X1 54.530 54.530 0.000 4.31 4.31 0.00 N
X2 54.493 54.493 0.000 4.31 4.31 0.00 N
X3 54.756 54.756 0.000 4.30 4.30 0.00 N
X4 54.810 54.810 0.000 4.30 4.30 0.00 N
X5 54.614 54.613 0.002 4.31 4.31 0.00 N
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16 71 20 1T

%5 S b
Table 5 External short circuit
ERE TR B e AL, B, X
Sample No. Peak temperature (°C) Whether disassemble, rupture, fire (Y/N)
Z1 57.7 N
Z2 57.9 N
Z3 58.4 N
Z4 58.2 N
Z5 57.8 N
X1 58.3 N
X2 58.4 N
X3 58.1 N
X4 58.4 N
X5 58.2 N
Ta;fls 5 F5JE Crush P
TR B et 5 AR, ok
Sample No. Peak temperature (°C) Whether disassemble, fire (Y/N)
Z6 25.2 N
z7 25.3 N
Z8 24.8 N
Z9 24.9 N
Z10 254 N
X6 24.9 N
X7 25.2 N
X8 24.8 N
X9 253 N
X10 24.9 N
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Table 7 Overcharge
TR AR, Kk
Sample No. Whether disassemble, fire (Y/N)
Z11 N

212
Z13
214

X11
X12
X13
X14

Z\Z2\Z2/Z2|Z2|Z2 |2

%8 B FR b
Table 8 Forced discharge
RS AR, K
Sample No. Whether disassemble, fire (Y/N)
Z15 N

216
217
Z18
Z19
Z20
Z21
222
Z23
724
X15
X16
X17

X18
X19
X20
X21
X22
X23
X24

2|1 Z2|Z2|Z2|Z2|1Z2|Z2|Z2|Z2|Z2|Z2|Z2|Z2|Z2|Z2|Z2|Z2|Z
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7. Vif2& Procedure Photo Y5 o040
Marking

oAb 2]
Pretreatment

l
| l ,, l

Z1~Z5 Z6~Z10 Z11-214 Z15~724
X1~X5 X6~X10 X11~X14 X15~X24
A4
15 AR

Altitude simulation

\4
RIS
Thermal test

' !
IRz E/9iN U] iR il T

Vibration Crush Overcharg Forced discharge

M
Shock

\4

LR

External short circuit

)
Kot b2

Analysis
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8. MiX& & Test equipment

: AGC01085200302UA01
19 7 20 1T

AGC-BT-E145 ¥ %% K5 Electronic balance
AGC-BT-E093 #7773 H % Digital multimeter

AGC-BT-E062~E082

M A L IR R 4t Battery Testing System

AGC-BT-E015 HA R KA Vacuum Tester

AGC-BT-E074 P iR AR 156 45 Rapid Temperature Change Tester
AGC-BT-E070 PeshikE: & Vibration test instrument
AGC-RE-E062 k% 4 Mechanical shock test instrument
AGC-BT-E139 IR % 7 H S 56 AL Battery Short-circuit Tester
AGC-BT-E126 H i 35 iR 56 ML Battery Crush Tester
AGC-BT-E144 Hida K421 Data Acquisition Instrument

AGC-BT-E054~E056

TPR &% i=ik% 5 H ke Ik YR DC power supply
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L
Statement
1A AR w4 T B AHEE NS ZE TR

This report is invalid without the special seal for report of AGC and the signatures of
approver.

2 AR TR ORI B G R
This report is invalid if it is blotted out and deleted.

3 ZFLHALIATIN &5 A W, MF RIS 2 Hid 15 H N R A]RH .

If the applicant has any questions about results, shall submit to AGC within 15 days.

4 A O 20 7 FTIERE 5T

This report is responsible for the sample provided by the client only.

S5AREARNFIVER], AFER T EH] AR E N
This report shall not be reproduced except in full, or extracted without the written
approval of AGC.

6. A4k 5 B AR N a5 ZL E TC AL
This report photocopy is invalid without the red chop.

e 2

***End of report™*
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